
 

FCC Part 22/24 
/ Template Versi
 
FCC22&24_RM-
Copyright © TCC
 

 
 
Test Report 

Number of p

Testing labo

FCC listing n
IC recognitio

 

Tested devic
accessories:
 
FCC ID: 
 

Supplement 

 

Testing has 
carried out in
accordance w

Documentat

Test Results

Date and sig
for the conte

 

 
 

 

Compliance Test 
on 15.0 

-697_32.docx 
C Nokia 

no.: FC

pages: 9 

 

oratory: TC
Fr
17
D
Te
Fa

no.: 
on no.: 

99
66

 

ces/ 
: 

P

Q
 

reports: - 

 

been 
n 
with: 

C
De
De
w

  

ion: Th
wr
te

  

s: 
 

Th
Th

  

gnature 
ents: 

 

 

 

  

Report  

FCC Pa

CC22&24_RM

 
CC Nokia Cop
rederikskaj 
790 COPENH
ENMARK 
el. +45 33 292
ax. +45 33 292

9059 
61AL-1 

hone RM-6

TKRM-697 

FR 47, FCC r
ecember 201
eviations, mo
ritten in each

he test report 
ritten approva

ested devices i

he EUT comp
he test results

 

 

 
 

rt 22/24 

M-697_32.docx

penhagen Lab

AGEN V 

2929 
2934 

697 / Batter

ules Parts 22
0), RSS-132 (

odifications o
h section und

must always b
al of the testing
is archived for

plies with the 
s relate only to

Chris

 

1 (9) 

Complia

x Dat

Cus
Co
 

boratory Cus

ry BL-4U 

IC:

2/24 , TIA-603
(Issue 2, Sept
or clarificatio
der "Test met

be reproduced
g laboratory. T
r 15 years at T

requirement
o devices spec

stian Anderse

 

ance Test

te of Report:

stomer’s 
ntact person

stomer: 

-C-2004 and 
tember 2005)
ns (if any) to 
hod and limit

d in full; reprod
The document
TCC Nokia. 

ts in respect o
cified in this do

en, System S

 

TCC Nokia C
Frederikskaj
1790 COPE
DENMARK
Tel. +45 33 
Fax. +45 33

t Report 

03-Jun-2

: 
El-Haj Mo

Nokia Co
Frederiks
1790 CO
DENMAR
Tel. +45 
Fax. +45

 

IC standards
), RSS-133 (Is
above menti

t". 

duction of an e
tation of the te

of all parame
ocument 

Specialist, EM

   

Copenhagen Labo
j 
NHAGEN V 

292929 
 292934 

2011 

ohammad 

orporation 
skaj 

OPENHAGEN 
RK 
33 292929 
 33 292934 

s, RSS-GEN (I
ssue 5, Febru
ioned docum

excerpt only is
esting perform

eters subject 

MC 

 

 

oratory 

V 

Issue 3, 
uary 2009). 
ents are 

s subject to 
ed on the 

to the test. 



 

FCC Part 22/24 
/ Template Versi
 
FCC22&24_RM-
Copyright © TCC
 

1. S

Date of rec
Testing co
The custom
Test Plan 
Notes 
Document

1.1. E
The EUT is 
GPRS, EGP
power, mod

Product 
Phone 
Battery 
 

1.2. S
GSM850: 

Section

§2.1046(a),
§22.913(a) 
§2.1049(h) 
§22.917(a) 
§22.917(a),
§22.917(a),
§2.1055(a) 
§2.1055(d) 

 
GSM1900: 

Section

§2.1046(a) 
§24.232(b) 
§2.1049(h) 
§24.238(a) 
§24.238(a),
§24.238(a),
§2.1055(a) 
§2.1055(d) 

 
 

 

Compliance Test 
on 15.0 

-697_32.docx 
C Nokia 

Summary
 

ceipt 
ompleted 
mer's conta
referred to 

t name 

UT and Ac
a 7-band (G

PRS, HSDPA
dulated with p

 
Type 

RM-697 
BL-4U 

ummary o

n in CFR 47 

, 22.913(a) 

, §2.1051 
, §2.1053 

n in CFR 47 

, §2.1051 
, §2.1053 

Report  

y for FCC

act person 

ccessory 
GSM850/900/
A, HSUPA an
pseudo rand

357022/04/7
495540021

of Test Re

Section
 or

4.4 
4.4 
4.6.1 
4.5 
4.5 
4.5 
4.3 
4.3 

Section
 or

6.4 
6.4 
4.6.1 
6.5 
6.5 
6.5 
6.3 
6.3 

 

 

 
 

C Part 22

6-Apr-2011
01-Jun-201

El-haj Moh
T:\Projects
- 
T:\Projects

Informatio
/1800/1900) 
nd WLAN an
om bit seque

SN 
775109/7 
1210405567

sults 

n in RSS-GEN
r RSS-132 

n in RSS-GEN
r RSS-133 

 

2 (9) 

/24 Com

1 
1

hammad 
s\RM-675\Te

s\RM-697\EM

on 
 and WCDM

nd Bluetooth.
ence (PRBS9

7;0670560 

N 

Conduct
Radiated
99 % occ
Band ed
Spurious
Spurious
Frequen
Frequen

N 

Conduct
Radiated
99 % occ
Band ed
Spurious
Spurious
Frequen
Frequen

pliance T

estPlan\RS_t

MC\FCC22&2

MA Band (I/II(
. The EUT is
9). 

HW 
9024 
- 

Name o

ed RF output 
d RF output po
cupied bandw
ge compliance

s emissions at
s radiated emi
cy stability, te
cy stability, vo

Name o

ed RF output 
d RF output po
cupied bandw
ge compliance

s emissions at
s radiated emi
cy stability, te
cy stability, vo

TCC Nokia C
Frederikskaj
1790 COPE
DENMARK
Tel. +45 33 
Fax. +45 33

Test Rep

estplan_RM-

24_RM-697_

(1900)/VIII/)
s tested with 

MV 
- - 
- - 

of the test 

power 
ower 

width  
e 
t antenna term
ssions 
mperature va

oltage variatio

of the test 

power 
ower 

width  
e 
t antenna term
ssions 
mperature va

oltage variatio

   

Copenhagen Labo
j 
NHAGEN V 

292929 
 292934 

port 

-697_CR_HW

_32.docx 

 mobile phon
maximum ra

SW 

minals 

riation 
n 

minals 

riation 
n 

 

 

oratory 

W4000.xls

ne with 
ated TX 

DUT 
23690 
23981 

Result 

NP 
PASSED 
NP 
NP 
NP 
NP 
NP 
NP 

Result 

NP 
PASSED 
NP 
NP 
NP 
NP 
NP 
NP 



 

FCC Part 22/24 
/ Template Versi
 
FCC22&24_RM-
Copyright © TCC
 

 
WCDMA 19

Section

§2.1046(a) 
§24.232(b) 
§2.1049(h) 
§24.238(a) 
§24.238(a),
§24.238(a),
§2.1055(a) 
§2.1055(d) 

 
 
PASSED 
FAILED  
NP  
 

 

Compliance Test 
on 15.0 

-697_32.docx 
C Nokia 

900 (Band II)

n in CFR 47 

, §2.1051 
, §2.1053 

 
 
 

Report  

): 
Section

 or

6.4 
6.4 
4.6.1 
6.5 
6.5 
6.5 
6.3 
6.3 

The EUT com
The EUT doe
The test was

 

 

 
 

n in RSS-GEN
r RSS-133 

mplies with the
es not comply 
s not performe

 

3 (9) 

N 

Conduct
Radiated
99 % occ
Band ed
Spurious
Spurious
Frequen
Frequen

e essential req
with the esse
d by the TCC 

Name o

ed RF output 
d RF output po
cupied bandw
ge compliance

s emissions at
s radiated emi
cy stability, te
cy stability, vo

quirements in 
ential requirem

Nokia Labora

TCC Nokia C
Frederikskaj
1790 COPE
DENMARK
Tel. +45 33 
Fax. +45 33

of the test 

power 
ower 

width  
e 
t antenna term
ssions 
mperature va

oltage variatio

the standard. 
ments in the sta
atory. 

   

Copenhagen Labo
j 
NHAGEN V 

292929 
 292934 

minals 

riation 
n 

andard. 

 

 

oratory 

Result 

NP 
PASSED 
NP 
NP 
NP 
NP 
NP 
NP 



 

FCC Part 22/24 
/ Template Versi
 
FCC22&24_RM-
Copyright © TCC
 

CONTEN
 
 

1.  Summ

1.1.  EUT
1.2.  Sum

2.  Radia
(FCC  §22

2.2.  Tes
2.3.  GSM
2.4.  GSM
2.5.  WC

3.  Test 

3.1.  Con
3.2.  Rad
 
 

 

Compliance Test 
on 15.0 

-697_32.docx 
C Nokia 

NTS 

mary for F

T and Acces
mmary of Te

ated RF ou
2.913(a), §

st method an
M850 TX Te
M1900 TX T

CDMA 1900 

Equipmen

nducted me
diated meas

Report  

FCC Part 2

ssory Inform
est Results 

utput pow
§24.232(b)

nd limit ......
est results .
Test results
(Band II) T

nt .............

asurements
surements .

 

 

 
 

22/24 Com

mation .......
..................

wer             
, RSS-132

..................

..................
s .................
X Test resu

.................

s ................
..................

 

4 (9) 

mpliance T

..................

..................

                
2 4.4, RSS-

..................

..................

..................
ults .............

.................

..................

..................

est Repor

..................

..................

                
-133 6.4) .

..................

..................

..................

..................

.................

..................

..................

TCC Nokia C
Frederikskaj
1790 COPE
DENMARK
Tel. +45 33 
Fax. +45 33

rt ...............

..................

..................

                
.................

..................

..................

..................

..................

.................

..................

..................

   

Copenhagen Labo
j 
NHAGEN V 

292929 
 292934 

.................

..................

..................

                
.................

..................

..................

..................

..................

.................

..................

..................

 

 

oratory 

............... 2

................ 2

................ 2

                
............... 5

................ 5

................ 7

................ 7

................ 7

............... 8

................ 8

................ 8

2 

2 
2 

        
5 

5 
7 
7 
7 

8 

8 
8 



 

FCC Part 22/24 
/ Template Versi
 
FCC22&24_RM-
Copyright © TCC
 

 

2. R
(F

 
EUT with 
Accessor
Operation
Results 
Remarks 
Temp [oC]
Air Pressu
Date of m
Measured

2.1.1 Tes

To
co

Co
Te

2.2. Te

The measur
 
The measur
antenna at f
repeated fo
 
The EUT is 
 
The substitu
 
The measur
 
            P [d
 
Where PSUB

measured p
generator a
 
 

 

Compliance Test 
on 15.0 

-697_32.docx 
C Nokia 

Radiated 
FCC  §22.913

DUT numbe
ies with DU

n Voltage [V

] / Humidity 
ure [kPa] 
easurement

d by 

st Setup 

ower / table  
ontroller 

ommunication 
ester 

est metho
 

rement is ma

rement is pe
fixed height 
r both horizo

placed on a 

ution method

rement resul

dBm] = PSUBS

BST_TX is signa
power level in
nd the subst

Report  

RF outp
3(a), §24.232

er
T numbers 
] / [Hz] 

[%RH] / 

ts 

 E

od and lim

ade accordin

erformed in th
using 2-axis 

ontal and ver

nonconduct

d is used. 

lts are obtain

ST TX + PMEAS -

al generator 
n substitute m
titution anten

 

 

 
 

ut powe
2(b), RSS-13

RM-697, D
BL-4U, DU
- 
PASSED
None 

24 / 36 

01-Jun-20
Ruben Ha

EUT 

mit 

ng to TIA-603

he Anechoic 
EUT positio

rtical receive 

tive plate at 1

ned as descr

- PSUBST RX -

level. PMEAS

measuremen
nna and GSUB

 

5 (9) 

r             
32 4.4, RSS-

DUT 23690
UT 23981 

011 
ansen 

3-C-2004 as 

Chamber wi
n system. Th
antenna pol

170 cm heigh

ribed below:

LSUBST CABLES

is measured
nt. LSUBST_CAB

BST_TX_ANT is s

             
-133 6.4)  

 
R

follows: 

ith absorbers
he turntable 
arizations. 

ht. 

S + GSUBST TX A

d power leve
BLE is the loss
substitution a

TCC Nokia C
Frederikskaj
1790 COPE
DENMARK
Tel. +45 33 
Fax. +45 33

              

Receiver

s on the floor
is rotated 36

ANT 

l from the EU
s of the cable
antenna gain

   

Copenhagen Labo
j 
NHAGEN V 

292929 
 292934 

              

 

r and measu
60 degrees a

UT. PSUBST RX

e between th
n. 

 

 

oratory 

             

ring 
nd this is 

X  is 
he signal 

               



 

FCC Part 22/24 
/ Template Versi
 
FCC22&24_RM-
Copyright © TCC
 

 
Limits for ra

Freque

1
1

 
 

 

Compliance Test 
on 15.0 

-697_32.docx 
C Nokia 

adiated RF o

ency range [M

824 - 849 
710 - 1755  
850 - 1910 

Report  

utput power 

MHz] 

 

 

 
 

measureme

Limi

7
1
2

 

6 (9) 

nts 

t [W] 

7 
1 
2 

TCC Nokia C
Frederikskaj
1790 COPE
DENMARK
Tel. +45 33 
Fax. +45 33

Limit([dBm

38.5 
30 
33 

   

Copenhagen Labo
j 
NHAGEN V 

292929 
 292934 

m]) 

 

 

oratory 



 

FCC Part 22/24 
/ Template Versi
 
FCC22&24_RM-
Copyright © TCC
 

2.3. G
 
GSM mode 
Channel / 
fC 
[MHz] 
128 / 824.2 
190 / 836.6 
251 / 848.8 
 
EGPRS mo
Channel / 
fC 
[MHz] 
128 / 824.2 
190 / 836.6 
251 / 848.8 
 

2.4. G
GSM mode 
Channel / fC

[MHz] 

512 / 1850.2
661 / 1880 

810 / 1909.8
 
EGPRS mo
Channel / fC

[MHz] 

512 / 1850.2
661 / 1880 

810 / 1909.8
 

2.5. W
Peak Detec
Channel / fC

[MHz] 

9262 / 1852
9400 / 1880

9538 / 1907
 
RMS Detec
Channel / fC

[MHz] 

9262 / 1852
9400 / 1880

9538 / 1907
 

 

Compliance Test 
on 15.0 

-697_32.docx 
C Nokia 

GSM850 TX

ERP 
[dBm] 

ER
[W

24.64 0
26.63 0
28.38 0

ode, 1 TX Slo
ERP 

[dBm] 
ER
[W

19.47 0
20.01 0
20.36 0

GSM1900 T

C EIRP 
[dBm] 

2 28.19 
27.51 

8 28.89 

ode, 1 TX Slo
C EIRP 

[dBm] 

2 25.97 
24.60 

8 25.32 

WCDMA 19
ctor 
C EIRP 

[dBm] 

2.4 24.12 
0 23.10 

7.6 23.46 

ctor 
C EIRP 

[dBm] 

2.4 20.69 
0 19.68 

7.6 19.83 

Report  

X Test res

RP 
W] 

PMEAS 

[dBm]

0.291 -9.56
0.460 -6.62
0.689 -4.32

ot 
RP 
W] 

PMEAS 

[dBm]

0.089 -14.73
0.100 -13.24
0.109 -12.34

TX Test res

EIRP 
[W] 

PM

[dB

0.65917 -16
0.56364 -16
0.77446 -15

ot 
EIRP 
[W] 

PM

[dB

0.39537 -18
0.28840 -19
0.34041 -18

900 (Band 

EIRP 
[W] 

PM

[dB

0.25823 -20
0.20417 -21
0.22182 -20

EIRP 
[W] 

PM

[dB

0.11722 -23
0.09290 -24
0.09616 -24

 

 

 
 

ults 

 
PSUBST TX

[dBm] 
P

6 -20
2 -20
2 -20

 
PSUBST TX

[dBm] 
P

3 -20
4 -20
4 -20

sults 

MEAS 

Bm] 
PSUBST T

[dBm]

6.13 -20
6.68 -20
5.42 -20

MEAS 

Bm] 
PSUBST T

[dBm]

8.35 -20
9.59 -20
8.99 -20

II) TX Tes

MEAS 

Bm] 
PSUBST T

[dBm]

0.23 -20 
.09 -20 

0.89 -20 

MEAS 

Bm] 
PSUBST T

[dBm]

3.66 -20 
4.51 -20 
4.52 -20 

 

7 (9) 

PSUBST RX

[dBm] 
GSU

[

-59.7
-58.7
-58.6

PSUBST RX

[dBm] 
GSU

[

-59.7
-58.7
-58.6

TX

] 
PSUBST RX

[dBm] 

-58 
-58 
-58 

TX

] 
PSUBST RX

[dBm] 

-58 
-58 
-58 

st results

TX

 
PSUBST RX

[dBm] 

-58 
-58 
-58 

TX

 
PSUBST RX

[dBm] 

-58 
-58 
-58 

UBST TX ANT

[dBd] 
LSU

-3.04
-3.01
-3.47

UBST TX ANT

[dBd] 
LSU

-3.04
-3.01
-3.47

GSUBST TX 

ANT 

[dBi] 
10.08 
10.00 
10.08 

GSUBST TX 

ANT 

[dBi] 
10.08 
10.00 
10.08 

GSUBST TX 

ANT 

[dBi] 
10.10 
10.00 
10.12 

GSUBST TX 

ANT 

[dBi] 
10.10 
10.00 
10.12 

TCC Nokia C
Frederikskaj
1790 COPE
DENMARK
Tel. +45 33 
Fax. +45 33

UBST CABLE

[dB] 

2.46 H

2.44 H

2.43 H

UBST CABLE

[dB] 

2.46 H

2.44 H

2.43 H

LSUBST 

CABLE 
[dB]
3.76 
3.81 
3.77 

LSUBST 

CABLE 
[dB]
3.76 
3.81 
3.77 

LSUBST 

CABLE 
[dB]
3.75 
3.81 
3.77 

LSUBST 

CABLE 
[dB]
3.75 
3.81 
3.77 

   

Copenhagen Labo
j 
NHAGEN V 

292929 
 292934 

Polarisation 

HORIZONTAL

HORIZONTAL
HORIZONTAL

Polarisation 

HORIZONTAL

HORIZONTAL
HORIZONTAL

Polarisation

VERTICAL
HORIZONTA
HORIZONTA

Polarisation

VERTICAL
HORIZONTA
HORIZONTA

Polarisation

VERTICAL
VERTICAL
VERTICAL

Polarisation

VERTICAL
VERTICAL
VERTICAL

 

 

oratory 

Result

L PASSED

L PASSED

L PASSED

Result

L PASSED

L PASSED

L PASSED

n Result

L PASSED
AL PASSED
AL PASSED

n Result

L PASSED
AL PASSED
AL PASSED

n Result

 PASSED
 PASSED
 PASSED

n Result

 PASSED
 PASSED
 PASSED

 
 
 

 
 
 

 
 
 

 
 
 



 

FCC Part 22/24 
/ Template Versi
 
FCC22&24_RM-
Copyright © TCC
 

 

3. Te

3.1. C
Eq. No 
13037 
13357 
13513 
13666 
13935 
20682 
16601 
16995 

18772 
18772 
19116 
19171 
19625 
19678 
20168 
20543 
20544 
20739 

 

3.2. R
Eq. No 
13077 
13799 
13936 

13937 

14021 

14114 

14187 

14188 
14900 
15191 
15742 

16633 

16948 

16949 

17644 

18416 

 

Compliance Test 
on 15.0 

-697_32.docx 
C Nokia 

Test Equi

onducted
Equip
Powe
Signa
Pulse
Recei
LISN 
LISN 
Comm
Direct
2,0 G
Shield
Shield
Powe
Comm
Clima
Spect
Blueto
UPS. 
Trans
Comm

Radiated m
Equip
Powe
Signa
Band 

Band 

Relay
Mux 
Highp

Band 

Band 
Anten
Turnta
Progra
Switch
Band 

Dual 6
Microw
Ohm 
Dual 6
Microw
Ohm 
Dual 6
Microw
Ohm 
Comm

Report  

pment 

 measure
pment 
r Supply 0-15V

al Generator 
 Limiter  
ver 

munication Tes
tional Coupler
Hz SMA Conn
ded Chamber 
ded Chamber 
r splitter 

munication Tes
atic Chamber 
trum Analyzer 
ooth Tester 
700V/A 490W

sformer. 230/1
munication Tes

measureme
pment 
r Supply  

al Generator  
reject filter 

reject filter 

y Dual 6 Chnl µ

pass Filter  

reject filter 

reject filter 
nna Controller 
able Contoller
ammable Rela
hing System 
reject filter 

6 Channel MU
wave Relay S

6 Channel MU
wave Relay S

6 Channel MU
wave Relay S

munication Tes

 

 
 

ments 
T

V 10A E
S
E
E
E
E

ster C
r 20dB 0,5-
n. 

1

R
R
-

ster C
V
F
C

W P
15V -
ster C

ents 
T
E
S
W
1
W

µWave 1

W

W
1
W
H

r Unit G
ay 

W
1

UX 
SMA 50 

1

UX 
SMA 50 

1

UX 
SMA 50 

1

ster C

 

8 (9) 

Type 
EA3012 
SMP02 
ESH3Z2 
ESPC 
ESH3-Z5 
ESH3-Z5 
CMU200 
1538RA-20 

RFD-100 
RFD-100 
- 
CMU200 
VT4002EMC
FSP 
CBT 
PW 9120 700i
- 
CMU200 

Type 
EA-3016 
SMP02 
WRCD1747.5-
10SS 
WRCA902.4-0

10-785-522 

WHK1000-12S

WRCD1747.5-
10SS 
WRCA902.4-0
HD100 
G-800SDX 
     --------------

WRCD1880.0-
10SS 
10-785-522 

10-785-522 

10-785-522 

CMU200 

M
L
R
R
R
R
R
R
W

E
E
v
R
V
R
R

 P
N
R

M
-
R

-0.2/40- W
I

0.2/40-6SS W
I
-

SS W
I

-0.2/40- W

0.2/40-6SS W
H
Y

----- P

-0.2/40- W

P

P

P

R

TCC Nokia C
Frederikskaj
1790 COPE
DENMARK
Tel. +45 33 
Fax. +45 33

Manufacturer
LP Instrument
Rohde&Schwa
Rohde&Schwa
Rohde&Schwa
Rohde&Schwa
Rohde&Schwa
Rohde&Schwa
Weinschel 

ETS-Lindgren 
ETS-Lindgren 
various 
Rohde&Schwa
Vötsch 
Rohde&Schwa
Rohde&Schwa
Powerware 
Nokia 
Rohde&Schwa

Manufacturer
- 
Rohde&Schwa
Wainwright 
nstruments 
Wainwright 
nstruments 
- 

Wainwright 
nstruments 
Wainwright 

Wainwright 
HD GmbH 
YAESU 
Pickering 

Wainwright 

Pickering 

Pickering 

Pickering 

Rohde&Schwa

   

Copenhagen Labo
j 
NHAGEN V 

292929 
 292934 

r Used 
ts 15C, 1
arz 22/24/
arz 15C, 1
arz 15C, 1
arz 15C, 1
arz 15C, 1
arz 22/24/

15C, 1

15C, 1
15C, 1
22/24/

arz 15C, 1
22/24/

arz 22/24/
arz 22/24/

22/24/
22/24/

arz 15C, 1

r Used 
22/24/

arz 22/24/
22/24/

22/24/

22/24/

22/24/

22/24/

22/24/
22/24/
22/24/
22/24/

22/24/

22/24/

22/24/

22/24/

arz 22/24/

 

 

oratory 

in 
15B 
/27, 15C, 15B
15B 
15B 
15B 
15B 
/27, 15C, 15B
15B 

15B 
15B 
/27, 15C, 15B
15B 
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B
15B 

in 
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B

/27, 15C, 15B

/27, 15C, 15B

/27, 15C, 15B

/27, 15C, 15B

/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B

/27, 15C, 15B

/27, 15C, 15B

/27, 15C, 15B

/27, 15C, 15B

/27, 15C, 15B



 

FCC Part 22/24 
/ Template Versi
 
FCC22&24_RM-
Copyright © TCC
 

Eq. No 
18773 
18774 
18792 
18860 
19151 
19587 

19966 
20078 
20114 

20115 
20116 

20168 
20543 
20544 
20698 
- 

 

 

Compliance Test 
on 15.0 

-697_32.docx 
C Nokia 

Equip
Anech
Anech
Mast/t
Anten
High P
Band 

Anten
Relay
Band 

Band 
Band 

Blueto
UPS. 
Trans
Anten
Relay
Mux 

Report  

pment 
hoic chamber 
hoic chamber 
turntable cont

nna 
Pass Filter 
reject filter 

nna 
y 2x6 Chnl µW
reject filter 

reject filter 
reject filter 

ooth Tester 
700V/A 490W

sformer. 230/1
nna 
y Dual 6 Chnl µ

 

 
 

T
R
R

troller 2
H
W
W
2
H

Wave Mux 1
W
1
-
W
4
C

W P
15V -

B
µWave 1

 

9 (9) 

Type
RFD-100 
RFSD-F/A-100
2090 
HL562 
WHJS3000-10
WRCG2400/24
2390/2493-35/
HFH2-Z2 
10-785B-522
WRCG1737/1
1733/1747-40/
- 
WRCG832/83/
40/5SS 
CBT 
PW 9120 700i
- 
BBHA 9120 D
10-785-522 

M
E

0 E
E
R

0SS W
483-
/10SS 

W

R
P

743-
/6SS 

W

W
/-825/845- W

R
 P

N
S
-

TCC Nokia C
Frederikskaj
1790 COPE
DENMARK
Tel. +45 33 
Fax. +45 33

Manufacturer
ETS-Lindgren 
ETS-Lindgren 
ETS-EMCO 
Rohde&Schwa
Wainwright 
Wainwright 

Rohde&Schwa
Pickering 
Wainwright 

Wainwright 
Wainwright 

Rohde&Schwa
Powerware 
Nokia 
SCHWARZBE
- 

   

Copenhagen Labo
j 
NHAGEN V 

292929 
 292934 

r Used 
22/24/
22/24/
22/24/

arz 22/24/
22/24/
22/24/

arz 15C, 1
22/24/
22/24/

22/24/
22/24/

arz 22/24/
22/24/
22/24/

ECK 22/24/
22/24/

 

 

oratory 

in 
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B

15B 
/27, 15C, 15B
/27, 15C, 15B

/27, 15C, 15B
/27, 15C, 15B

/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B
/27, 15C, 15B


		2011-06-03T08:02:38+0200
	Niels Christian Andersen




